R
. K=

Aesthetics of Wind
Since 1985

Installation Manual

320 HVLS CEILING FAN
36B47 43B47

MODEL : DESIGN
COSMO 3.6M,4.3M



NO. :| Type Description Qty Unit Picture
1 Motor 1 PCS é
2 Breaket 1 PCS =T
3 Canopy 1 PCS 7
4 Blade holder 6 PCS
5 Safety cable 1 PCS 19
6 Balance board 2 PCS
7 PVC pipe 1 PCS —
8 Tablet 2 PCS
9 Shims 2 PCS
M12x60mm Bolts 4 PCS st
o Efanc?(:: @13Washers 8 PCS =
screw | M12 Lock nuts 4 PCS 9
bag @12.5Lock washers 4 PCS A
M4x10mm Screw 2 PCS )
M10mm Bolts 2 PCS Qs
Tablet @10.5Washers 2 PCS
11 screw
bag M10Lock nuts 2 PCS ]
M10x8mm Nuts 2 PCS N
M10x90mm Bolts 3 PCS st
@10.5Lock Washers 5 PCS 0
12 [Pownrod 46 30mmBolts 2 PCS e
screw bag
@10.5 Washers 8 PCS
M10Lock nuts 3 PCS (T
Blade holder| M6x25mm Bolts 12 PCS (i
13 Jscrewbag | \1gy25mm Bolts 12 PCS ]
M8x35mm Bolts 12 PCS Fr
14| Padescew | 8.5 Washers 12 PCS
M8Lock nuts 12 PCS
15 Lock catch 11 PCS
16 Turnbuckles 4 PCS
17 Guy wires 4 PCS
18 Carabiner 4 PCS
Lock Tablet 2 PCS
19 I;SéI;vaazlget M12x45mm Bolts 4 PCS
Washers 4 PCS
M12 Lock nuts 4 PCS
Controller box parts
20 Controller box =1
21 Plastic coated metal hose 2 PCS (@
5> |Controller Expansion lastic bolts 4 PCS =
screw bag | Screw 4 PCS )
23 Installation Manual 1 PCS El'\—a




2.Installation requirement

Input AC 220V 50Hz

A Obstacle
U

=50cm

=50cm
' — ©
=50cm
5-8M
=300cm =120cm

Floor




3.NOTE

ONOTE

o

1.Must be installed and maintained by qualified person

2.The product must be reliably grounded, otherwise it may
cause electric shock.

3.Use specified quantity and specifications
of bolts, and tighten them.

4.Ensure that the building structure can bear five times the
weight of the fan. If this cannot be ensured, take
reinforcement measures.

5.The input wire of the control box is a 3-core wire with a

1.5mm ‘ross-sectional area.
The output wire of the control box is a 3-core wire with a

1.5mm tross-sectional area.

o

1.The product is suitable for ambient temperature (0-40),

relative humidity below 85%.
2.Make sure Power off before installation, maintenance.




4.Componet List

(9|

NO.: |Description Qty | Unit Picture

1 M16x120MM Expansion screw 1 PCS =
2 M4x10 canopy screw 2 PCS —
3 | CanDopy 1 PCS O
4 M10x90 Bolts 3 PCS P —)
5 Down rod 1 PCS —
6 Balance board 2 PCS
7 M8x25mm Bolts 12 PCS
8 M6x25mm Bolts 12 PCS
9 M8x35mm Bolts 12 PCS R
10 Blade holder 6 PCS s
11 @16x238.5x2mm Washers 12 PCS
12 Blade 6 PCS —_—
13 | M8Lock nuts 12 PCS o
14 | Motor 1 PCS %
15 | @30x@8.4x2mm Washers 1 PCS
16 | Guy wires 1 PCS ©
17 M10x30 Bolts 2 PCS A D)
18 @10.5Lock Washers 5 PCS
19 | @18x@10.5x2mm Washers 10 PCS
20 | PVCpipe 1 PCS

1

2

3

4

20




Hanger bracket for I-beam

NO. : Type Description/mm | Qty
1 | I-beam #80~#300

2 | Shims 130%36*5 | 2
3 | Tablet 140%102417 | 2
4 | Hanger bracket |410%160%135 1
5 | M12x60mm Bolts | M12#60 6
6 | Washers 30*30*3 4
7 | LockWashers | ¢12.5*3 6
8 | Locknuts M12 6

ol
/’W

0 .!\.

Side installation of concrete hanger

Concrete
beam mi J More than 80mm
]
NO. ! Type Description/mm | Qty
1 | Tablet 175%140%45 | 1
2 | Expansionscrews | M12*100 6

Concrete hanger hoisting

Concrete ceiling

T = =

= =

NO. : Type Description/mm | Qty
1 | Tablet 175%140%45 | 1
2 | Expansionscrews | M12*100 6




Hanger bracket for circular steel

NO. Type Description/mm | Qty
1 | Circularsteel | @0~@120

2 | Shims 130%36*5 2
3 | Tablet 175¥140%45 | 1
4 | Hanger bracket |410¥160%135| 1
5 | Bolts M12*180 4
6 | Lock Washers | ¢12.5%3 4
7 | Lock nuts M12 4

Hanger bracket for square steel

NO. ! Type Description/mm | Qty
1 | Squaresteel 6060120120

2 | Shims 130%36*5 | 2
3 | Tablet 175%140%45 | 1
4 | Hanger bracket |410¥160%135| 1
5 | Bolts M12*¥180 4
6 | Lock Washers | ¢12.5%3 4
7 | Lock nuts M12 4

7.1 Canopy, down rod install(Screw bag of down rod)

Electric cable







7.2 Motor ,blade holder install  (Blade holder screw bag)




concrete beam

7.3 Guy wire install

(E

i
R ||| —a




Maintaina45° Angle between the

downrod and guy wire.

.@ 2 pcs of lock

catch for each
guy wire.

7. 4 Blade install (Blade screw bag)

Maintain a 90 Angle between the each
guy wire.




Do not install this controller in moist place.

5.Controller box install

130
1 — Wall
crew distant
Y]
Al
4-B6mm
3 7
183 mm
=
q
g|  Wall Wall
LEFT  RIGHT
v Floor

//////

A
/
/

/.

Screw

/

©)

Or

Oz

Screw

Screw

ANONNONNNN




Input

Input :
AC 220V ~50Hz

Q

HE

@(Yellow and green)
—(
U_(Blue) |

1.7%£0.1M

V (Brow)
W (White)
I ,_

Ils<e€®

©)
ey |
@

4.Positive/Reverse

HVLS Fan Control System

3.up speed
2.down speed

1.on/off

4 Positive/Reverse: Hold down for 1.5 seconds to switch the positive/reverse fan mode.

®




